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TEST REPORT

Mark / BrandSample's name

CP-Proof

Laboratory No.

. L5olo,4721rJ ,,:

Test Results

Customer's name

Customer's address

Sample's description

Test date

Test method

Remark

Initial surface alsorption , mllm'ls

::]]#il;'
- at 60 minutes

Water absorption, o/o

Cf,Connro Co., Ltd.

558/30 Moo 12, Bangna-Trad

Brown liquid

8-21 Januarv 2008, r  :  t r r - i
:) ... | .-.-. ' :, l , ,__, ,,: . t '

BS l88I-: Part 5 : 1970

Mixed, Control :Water 244

Sarnple : CP-Proof 2

500 g, Sand

Road, Bangna, Bangna, Bangkok 10260

Control

1.44

0.93

0.74

8.01

Sample

1.30

0.85

0.61

7.64

Approved by

Scientist 8

ml, Portland Cement Type I 500 g,.Sand 1,375 E

ml, Water 242 ml,Portland Cement Type I

r ,375 g

Reportedbt 
^ 

-K,i\Al#-
(Mr. Kritsadl-Auttipan)

Sciehtist 4

Fee 1,600 baht

Thls report is only valid for the sample received. The above statement is not intended for advertising purposes and

shall not be reproduced or shall not manifest partially without the written permission of the Department of Science Service.
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